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SAVEH GRAY CEMENT LABORATORY

MANUFACTURES TEST CERTIFICATE
CLINKER - TYPE 11

CHEMICAL PROPERTIES

Silicon Dioxide ( SiO2 ) %  21.78
Aluminum Oxide( AI203 ) % 5.04
Iron Trioxide ( Fe203 ) % 39
Calcium Oxide ( CaO ) % 65
Magnesium Oxide ( MgO ) % 1.82
Sulphur Trioxide ( SO3 ) %  0.67
Sodium Oxide ( Na20) %  0.54
Potassium Oxide ( K20 ) % 092
Loss on Ignition % 0.15
Free Lime (CaOf) % 0.80

CALCULATED COMPONDS & OTHERS

LSF 94.35
SIM 240
ALM 1.27
TRICALCIUM SILICATE (C3S) % 60.54
DICALCIUM SILICATE (C2S) % 17.12
TRICALCIUM ALUMINATE (C3A) % 6.62

TETRACALCIUM ALUMINOFERRITE (C4AF) % 12.11

Saveh Cement Co.
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